

# Pharmacologic Therapy for Acute Pain

Octavia Amaechi, MD, Spartanburg Regional Family Medicine Residency, Spartanburg, South Carolina

Miranda McCann Huffman, MD, MEd, Western Reserve Medical Group, Nashville, Tennessee

Kaleigh Featherstone, DO, Spartanburg Regional Family Medicine Residency, Spartanburg, South Carolina

Pharmacologic management of acute pain should be tailored for each patient, including a review of treatment expectations and a plan for the time course of prescriptions. Acetaminophen and nonsteroidal anti-inflammatory drugs (NSAIDs) are first-line treatment options for most patients with acute mild to moderate pain. Topical NSAIDs are recommended for non–low back, musculoskeletal injuries. Acetaminophen is well tolerated; however, lower doses should be used in patients with advanced hepatic disease, malnutrition, or severe alcohol use disorder. Nonselective NSAIDs are effective but should be used with caution in patients with a history of gastrointestinal bleeding, cardiovascular disease, or chronic renal disease. Selective cyclooxygenase-2 NSAIDs are a more expensive treatment alternative and are used to avoid the gastrointestinal adverse effects of nonselective NSAIDs. Adjunctive medications may be added as appropriate for specific conditions if the recommended dose and schedule of first-line agents are inadequate (e.g., muscle relaxants may be useful for acute low back pain). For severe or refractory acute pain, treatment can be briefly escalated with the use of medications that work on opioid and monoamine receptors (e.g., tramadol, tapentadol) or with the use of acetaminophen/opioid or NSAID/opioid combinations. The opioid epidemic has increased physician and community awareness of the harms of opioid medications; however, severe acute pain may necessitate short-term use of opioids with attention to minimizing risk, including in patients on medication-assisted therapy for opioid use disorder. (*Am Fam Physician*. 2021;104(1):63-72. Copyright © 2021 American Academy of Family Physicians.)

**Acute pain** is an unpleasant sensory and emotional experience associated with actual or potential tissue damage. Acute pain lasts from a few days up to 12 weeks and is typically prompted by a specific event and caused by direct tissue damage that is likely to resolve. A person's perception of pain is controlled by biophysical factors, including sensory, emotional, cognitive, and social components.<sup>1</sup> Pharmacologic management of acute pain should be tailored for each patient, and effective management may prevent the transition to chronic pain.<sup>2</sup>

This article provides a tiered pharmacologic approach for safe and effective management of acute pain in ambulatory and inpatient settings (Table 1<sup>3</sup>). Most data are derived from studies

of acute musculoskeletal pain and postoperative pain. Nonpharmacologic management of acute pain, such as nerve blocks,<sup>4,5</sup> acupuncture,<sup>6</sup> transcutaneous electrical nerve stimulation,<sup>7</sup> mindfulness,<sup>8</sup> and massage,<sup>9</sup> is reviewed elsewhere.

Racial and ethnic inequities exist in the management of acute pain. Patients from minority groups are more likely to have their pain underestimated and undertreated compared with White patients.<sup>10</sup> African American and Hispanic patients are less likely to receive opioid analgesics despite pain severity.<sup>10</sup> African Americans experience both a higher number and magnitude of disparities in pain management than any other group.<sup>11</sup> Family physicians should apply the goals and principles of acute pain management to all patients to avoid continued harm to these marginalized groups.

A more detailed discussion of pain management in specific populations, including children and pregnant patients, is beyond the scope of this article. Evidence for specific pain syndromes is highlighted in this article when available.

**See related** editorial at <https://www.aafp.org/afp/2020/1201/p649.html>.

**See related** practice guideline at <https://www.aafp.org/afp/2020/1201/p697.html>.

**CME** This clinical content conforms to AAFP criteria for CME. See CME Quiz on page 20.

**Author disclosure:** No relevant financial affiliations.

TABLE 1

## Common Analgesic Medications for the Treatment of Acute Pain

Medication/dosing	Pain level	Best use	Risk	Comments	Cost*
<b>Acetaminophen</b>					
Orally or rectally: 325 to 1,000 mg every 4 to 6 hours IV: ≥ 50 kg, 650 mg every 4 hours or 1,000 mg every 6 hours; < 50 kg, 12.5 mg per kg every 4 hours or 15 mg per kg every 6 hours Maximum: 75 mg per kg per day, not to exceed 4,000 mg per day	Mild to moderate	Mild osteoarthritis Generalized headache Ankle sprain	Hepatotoxicity	Well tolerated First-line treatment in patients with renal and hepatic impairment and cardiovascular disease ≤ 2,000 mg per day in patients with advanced hepatic disease and severe alcohol use disorder May be combined with NSAIDs for postoperative pain	Tablet: \$3 (\$5) Suppository: — (\$12) IV: NA
<b>Nonselective NSAIDs</b>					
Ibuprofen: 200 to 400 mg every 6 to 8 hours Maximum: 1,200 mg per day	Mild to moderate	Migraine Low back pain Dysmenorrhea	Cardiovascular Gastrointestinal Renovascular	Anti-inflammatory effects Consider adding proton pump inhibitor or switching to a selective COX-2 NSAID to decrease gastrointestinal risk	\$5 (\$10)
Naproxen: 250 mg every 6 to 8 hours or 500 mg every 12 hours Maximum: 1,000 mg per day		Renal colic Postoperative pain	Bronchospasm (aspirin)	May have a ceiling analgesic effect	\$10 (\$200)
Diclofenac: 50 mg every 8 hours Maximum: 150 mg per day					\$10 (\$750)
<b>Ketorolac</b>					
Orally: 10 mg every 4 to 6 hours IM: 30 to 60 mg as a single dose or 15 to 30 mg every 6 hours IV: 10 to 15 mg every 6 hours Maximum: oral 40 mg per day; IM/IV 120 mg per day					Tablets: \$20 (—) Syringes: \$15 (NA)
Meloxicam: 7.5 to 15 mg per day Maximum: 15 mg per day					\$10 (\$500)
<b>Selective COX-2 NSAIDs</b>					
Meloxicam: 7.5 mg per day	Mild to moderate	Migraine Low back pain	Cardiovascular Renovascular	More expensive than nonselective NSAIDs	\$10 (\$300)
Celecoxib (Celebrex): 100 to 200 mg per day		Dysmenorrhea Renal colic Postoperative pain		Celecoxib has a U.S. Food and Drug Administration boxed warning for increased risk of cardiovascular disease	\$20 (\$225)
<b>Acetaminophen plus NSAID combinations</b>					
See individual medications	Mild to moderate May continue use for severe pain	Pain refractory to either agent alone Postoperative pain	See individual medications	Combinations have superior effectiveness vs. single agents Effective for postoperative pain Combining medications has lower risk of adverse effects than high doses of single agents	See individual medications

*continues*

COX = cyclooxygenase; IM = intramuscularly; IV = intravenously; NA = cost not available; NSAID = nonsteroidal anti-inflammatory drug.

\*—Estimated lowest GoodRx price. Actual cost will vary with insurance and by region. Generic price listed first; brand name price in parentheses. Information obtained at <https://goodrx.com> (accessed October 27, 2020; zip code: 66211).

TABLE 1 (continued)

## Common Analgesic Medications for the Treatment of Acute Pain

Medication/dosing	Pain level	Best use	Risk	Comments	Cost*
<b>Opioid plus acetaminophen or NSAID combinations</b>					
Hydrocodone/acetaminophen: 2.5 mg/325 mg to 10 mg/325 mg every 4 to 6 hours Maximum: 4,000 mg per day of acetaminophen	Persistent moderate to severe pain	Pain refractory to other agents Postoperative pain Fracture pain	See individual medications	Superior effectiveness compared with single agent Opioid sparing effect with decreased risk of adverse events	\$25 (\$150)
Hydrocodone/ibuprofen: 2.5 mg/200 mg to 10 mg/ 200 mg every 6 to 8 hours Maximum: 1,200 mg per day of ibuprofen					\$40 (\$50)
Oxycodone/acetaminophen 2.5 mg/325 mg to 10 mg/ 325 mg every 4 to 6 hours Maximum: 4,000 mg per day of acetaminophen					\$25 (\$800)
<b>Dual-action opioid medications</b>					
Tramadol (Ultram): 25 mg every 4 to 6 hours, titrated to 50 to 100 mg as needed Maximum: 400 mg per day	Persistent moderate to severe pain	Pain refractory to other agents, with goal of limiting more potent opioids	Dizziness, sedation, constipation Opioid use disorder Serotonin syndrome	Adverse effects com- parable to full agonists with less pain relief	\$10 (\$110)
Tapentadol (Nucynta): 50 to 100 mg every 4 to 6 hours Maximum: 600 mg per day			Tramadol decreases the sei- zure threshold		— (\$215)
<b>Full agonist opioids</b>					
Oxycodone: 5 mg orally every 4 to 6 hours as needed	Persistent severe pain	Short course for severe acute pain	Nausea, emesis Constipation	Limit prescription to 3-day course	\$10 (\$60)
Morphine: 1 to 4 mg IV every 4 hours titrated up as needed; 10 to 15 mg IV every 4 to 6 hours for severe pain Maximum: limited by opioid- related adverse effects		Pain refrac- tory to other medications	Sedation Respiratory depression Opioid use disorder	Continue other medication classes as tolerated Higher doses may be required for patients taking chronic opioid therapy or naltrexone (Revia)	NA
Hydromorphone (Dilaudid) Orally: 2 to 4 mg every 4 to 6 hours IV: 0.2 to 1 mg every 2 to 3 hours Maximum: reserve for severe pain; use caution with dosing to prevent oversedation					Tablets: \$10 (\$125) IV: NA

COX = cyclooxygenase; IM = intramuscularly; IV = intravenously; NA = cost not available; NSAID = nonsteroidal anti-inflammatory drug.

\*—Estimated lowest GoodRx price. Actual cost will vary with insurance and by region. Generic price listed first; brand name price in parentheses. Information obtained at <https://goodrx.com> (accessed October 27, 2020; zip code: 66211).

Information from reference 3.

## Goals and Principles

The goal of treating acute pain is to decrease suffering, improve function, and minimize adverse effects. Management should include a review of treatment expectations and a plan for the time course of prescriptions. Treatment of acute pain should include addressing the cause of the pain when appropriate, such as immobilizing a fracture or draining an abscess. The World Health Organization's pain relief ladder provides a framework that was developed to address the need for effective management of cancer-related pain and encourage prompt initiation and appropriate escalation of scheduled opioids for pain that is not relieved with nonopioid medications.<sup>12</sup> The use of the pain relief ladder in guiding treatment of acute pain has been called into question.<sup>13</sup>

Because of the increased recognition of the harm caused by the use of opioids, newer guidelines recommend that opioids be reserved for severe or refractory pain.<sup>14,15</sup> Regular reassessments of opioid therapy allow for the addition or discontinuation of pharmacologic and nonpharmacologic treatments as indicated, with a goal of tapering off all medications as quickly as possible.

Combinations of medications may provide maximal benefit and decrease dosage requirements of individual agents. An overview of Cochrane reviews showed that ibuprofen, 200 mg, alone has a number needed to treat (NNT) of 3 to achieve a 50% reduction in pain, whereas the same dose of ibuprofen combined with acetaminophen, 500 mg, has an NNT of 1.6. The NNT of acetaminophen, 1,000 mg, plus ibuprofen, 400 mg, is only marginally better at 1.5.<sup>16</sup> The rates of adverse events are sometimes lower when using combination treatments and are low for short-term analgesics. An additional overview of Cochrane reviews reported that the relative risk of any adverse event from a single dose of ibuprofen, 200 mg, is 0.9 (95% CI, 0.7 to 1.02). For the combination of ibuprofen, 200 mg, and acetaminophen, 500 mg, the relative risk is 0.7 (95% CI, 0.6 to 0.9).<sup>17</sup>

## Topical Analgesics

Topical nonsteroidal anti-inflammatory drugs (NSAIDs) locally inhibit cyclooxygenase (COX) receptors when absorbed through the skin.<sup>18</sup> Topical NSAIDs can be rubbed directly on unbroken skin or applied via a transdermal patch and are

effective for acute musculoskeletal strains and sprains.<sup>18,19</sup> Topical NSAIDs provide up to 50% pain relief compared with placebo. Diclofenac gel has shown superiority among topical NSAIDs (NNT = 2). The rates of systemic or local adverse events with topical NSAIDs are similar to topical placebo (4.3% and 4.6%, respectively) in the treatment of acute pain.<sup>18</sup> Systemic absorption is 1% to 7% across all topical NSAIDs at recommended dosages.<sup>18</sup> There is no evidence regarding the rates of adverse cardiovascular events and renal disease when used in the short term. Topical NSAIDs have a low risk of gastrointestinal (GI) bleeding, even with long-term use; however, patients at high risk should be cautious. Guidelines from the American College of Physicians and the American Academy of Family Physicians recommend topical NSAIDs as first-line therapy for acute non-low back, musculoskeletal pain.<sup>14</sup>

A small randomized controlled trial demonstrated that camphor, menthol, and clove oil applied to the temples can relieve tension headaches comparably to acetaminophen, 1,000 mg, with a moderate risk of adverse skin and allergic reactions.<sup>20</sup> There is limited evidence for the use of other topical products, such as capsaicin and lidocaine, for pain relief.<sup>19</sup> *Table 2* summarizes topical medications for the treatment of acute pain.<sup>18-20</sup>

## Oral NSAIDs

Oral NSAIDs inhibit COX enzymes, impairing the conversion of arachidonic acid to prostaglandins and other inflammatory mediators.<sup>16</sup> Although systematic reviews have shown that NSAIDs are more effective than acetaminophen for acute pain,<sup>21</sup> guidelines suggest that both can improve pain and that NSAIDs are better for functional improvement.<sup>14</sup> NSAIDs, acetaminophen, or a combination is an effective initial treatment approach for acute pain syndromes. Medication selection should be based on minimizing risks for the specific patient.<sup>3,14,17,22</sup>

NSAIDs provide superior pain relief from inflammatory conditions, such as gout flare-ups, renal colic, dysmenorrhea, and postoperative pain, but carry more risks than acetaminophen.<sup>17,21</sup> NSAIDs are also preferred over acetaminophen for acute low back pain and migraines.<sup>21,23</sup> Low to standard doses of NSAIDs may be considered for short-term treatment of acute pain related to

TABLE 2

## Topical Agents for the Treatment of Acute Pain

Medication	Dosage	Indications	NNT (95% CI)	Cost*
Diclofenac 1% or 3% gel	Apply 2 to 4 g to skin over painful area 3 to 4 times per day for up to 7 days	Topical NSAID that relieves pain associated with acute, localized, joint or muscle injuries in patients $\geq$ 16 years (1%) or $\geq$ 18 years (3%) of age	2 (1.5 to 2.1)	\$20 for 1%, \$50 for 3%
Diclofenac patch/plaster	Apply 1 patch over painful area 1 to 2 times per day	Topical NSAID with relief of pain due to acute musculoskeletal strains and sprains, and contusions in adults and children $\geq$ 6 years	5 (3.7 to 6.5)	\$200
Camphor, menthol, and clove oil	Apply 0.5 g to the forehead and temples 2 to 4 times per day for no more than 7 days	Alternative combination treatment for relief of acute headache and muscle pains	Unknown	\$8†

**Note:** Ibuprofen gels, diclofenac gel, indomethacin gel, topical salicylates, and herbal remedies such as cannabidiol have low-quality evidence for acute pain and are not included in this table.

NNT = number needed to treat; NSAID = nonsteroidal anti-inflammatory drug.

\*—Estimated lowest GoodRx price. Actual cost will vary with insurance and by region. Generic price listed; multiple brands available. Information obtained at <https://goodrx.com> (accessed October 27, 2020; zip code: 66211).

†—Retail price based on information obtained at <https://www.cvs.com> (accessed December 12, 2020).

Information from references 18–20.

fractures, fracture repair, or other acute musculoskeletal injuries when the risk of bleeding is not significant; however, more studies are needed.<sup>24,25</sup> In addition to providing analgesia and improving function, NSAIDs may decrease or eliminate the need for opioids, including for surgical dental pain and kidney stones.<sup>14,24,25</sup> Pain relief with NSAIDs is comparable to opioids, particularly when combined with acetaminophen and non-pharmacologic therapies.<sup>3,14</sup>

There are many NSAIDs with similar clinical properties. Medication choice depends on cost, availability, dosing schedule, and adverse effect profile. Nonselective NSAIDs, such as ibuprofen, naproxen, and diclofenac, inhibit COX-1 and COX-2 enzymes. COX-1 enzymes are present in many organs but specifically play a role in GI protection and platelet aggregation.<sup>26</sup> COX-2 enzymes are mainly involved in the inflammatory response.<sup>26</sup>

Because of COX-1 inhibition, nonselective NSAIDs may cause GI adverse effects, such as dyspepsia, ulcerative disease, and bleeding, especially in older patients and with larger doses or prolonged use.<sup>27</sup> Among commonly used NSAIDs, ibuprofen has a lower risk of upper GI complications.<sup>27</sup> The GI risk of nonselective

NSAIDs can be mitigated by coprescribing a proton pump inhibitor; however, this adds cost and contributes to polypharmacy.<sup>28</sup> Nonselective NSAIDs are less expensive and are typically available without a prescription.

Selective COX-2 inhibitors (e.g., celecoxib [Celebrex]) have a significantly safer GI adverse effect profile but may be cost prohibitive. Relatively selective COX-2 inhibitors (e.g., meloxicam, nabumetone) inhibit the activity of COX-2 enzymes at low doses (e.g., meloxicam, 7.5 mg) but are less selective at higher doses (e.g., meloxicam, 15 mg). Relatively selective COX-2 inhibitors have a similar GI adverse effect profile to selective COX-2 inhibitors but cost less and are dosed once per day.<sup>26,27</sup>

NSAIDs increase the risk of cardiovascular events, including myocardial infarction, stroke, and death, by about 30%.<sup>29,30</sup> Even short-term NSAID use is cautioned in patients with a high baseline risk of cardiovascular disease; however, selecting an NSAID associated with a lower cardiovascular risk (e.g., naproxen) may be considered.<sup>30</sup> Selective COX-2 inhibitors carry a U.S. Food and Drug Administration boxed warning because of a higher incidence of thrombotic cardiovascular events; the risk is dose-dependent.<sup>31</sup>

NSAIDs may also cause acute kidney injury as a result of reduced renal blood flow.<sup>29,32,33</sup> The use of NSAIDs is cautioned in patients with chronic renal disease, older age, or volume-depleted states.

NSAIDs deliver dose-dependent anti-inflammatory effects, which may prompt the use of higher daily dosages (e.g., 3,200 mg of ibuprofen) when treating conditions such as rheumatoid arthritis; however, there is a ceiling analgesic effect.<sup>29</sup> When used for acute pain, lower daily dosages should be used (e.g., 1,200 mg of ibuprofen); higher dosages increase the risk of adverse effects. Over-the-counter medications are appropriately labeled to treat acute pain while avoiding NSAID-related harm.

Aspirin irreversibly inhibits COX-1 and COX-2 enzymes in a dose-dependent manner. A low daily dosage of aspirin (75 mg to 81 mg) inhibits COX-1–dependent platelet function, producing its antithrombotic effect. At higher daily dosages (approximately 1,000 mg), aspirin inhibits COX-1 and COX-2 enzymes, resulting in anti-inflammatory and analgesic effects.<sup>34</sup> Aspirin increases the risk of bronchospasm in patients with asthma.<sup>35</sup>

### Acetaminophen

Acetaminophen is well tolerated and is the most widely used medication for pain. The exact mechanism of action is unknown, but it likely affects the serotonergic system and other pain pathways.<sup>36</sup> Acetaminophen possesses analgesic and antipyretic properties but lacks the anti-inflammatory properties of NSAIDs. Although acetaminophen is often the safest medication for treating acute pain, caution is necessary. Unintentional acetaminophen overdose is the leading cause of acute liver failure in the United States, often attributed to accidental supratherapeutic use.<sup>37</sup> In one study, 38% of patients admitted to tertiary care centers with unintentional overdoses took two or more acetaminophen preparations simultaneously, and 63% used compounds that also contained opioids.<sup>37</sup> In many patients, using more than the maximum daily dosage of acetaminophen (3,000 mg) may cause significant elevations in alanine transaminase levels (i.e., greater than three times the upper limit of normal).<sup>38</sup>

Patients with severe alcohol use disorder, malnutrition, or advanced hepatic disease may use acetaminophen but at daily dosages of 2,000 mg or lower. Acetaminophen is still preferable to

NSAIDs in this setting because NSAIDs may cause more serious complications, such as mucosal bleeding, diuretic-resistant ascites, or hepatorenal syndrome in patients who are at risk.<sup>39</sup>

Intravenous acetaminophen offers no advantage in pain control compared with oral formulations. It should be reserved for patients unable to take medication orally or rectally, such as in the postoperative setting.<sup>40</sup>

### Adjunctive Medications

Adjunctive medications are a broad category of medications that do not primarily treat pain but can augment analgesics.

Nonbenzodiazepine muscle relaxants demonstrate effectiveness for acute low back pain and neck pain.<sup>41-44</sup> No single agent is superior; therefore, treatment decisions can be made based on the dosing schedule and patient preference.<sup>43</sup> Sedation is a common adverse effect that can be mitigated by reducing the dose or limiting administration to the evening. Muscle relaxants are not recommended for older adults.

Caffeine, an adenosine receptor antagonist, is an effective adjunctive medication for several pain syndromes, including tension headaches, migraines, and postoperative pain, with an NNT of 14 at a dose equivalent to one cup of coffee.<sup>45,46</sup>

Intravenous ketamine (Ketalar), a phencyclidine analogue and dissociative anesthetic agent that is used in subanesthetic doses for acute pain, has some evidence of benefit when used with opioids.<sup>47</sup> Intravenous ketamine has been used as an adjunctive and stand-alone agent for perioperative pain in patients who are opioid tolerant or at high risk of respiratory depression.<sup>48,49</sup> Intranasal ketamine has been used to treat acute pain in the emergency department,<sup>50,51</sup> but larger studies are needed before routine use can be recommended.

There is no convincing evidence that antiepileptics have a role in the treatment of acute neuropathic pain or the prevention of chronic pain.<sup>52</sup> The use of gabapentinoids has been studied as a strategy to decrease the use of opioids in the perioperative period with mixed results.<sup>53-55</sup> Although national guidelines recommend gabapentinoids as part of a multimodal treatment plan for patients undergoing major surgeries,<sup>56</sup> concerns about sedation and addiction limit their use.<sup>57</sup>

## SORT: KEY RECOMMENDATIONS FOR PRACTICE

Clinical recommendation	Evidence rating	Comments
Topical nonsteroidal anti-inflammatory drugs are safe and effective for treating acute pain. <sup>18,19,20</sup>	<b>A</b>	Systematic review, consistent randomized controlled trials, evidence-based guidelines
Nonsteroidal anti-inflammatory drugs, acetaminophen, or a combination is an effective initial treatment approach for acute pain syndromes. Medication selection should be based on minimizing risks for the specific patient. <sup>13,17,23,25</sup>	<b>A</b>	Systematic reviews, consistent randomized controlled trials, clinical guidelines
Muscle relaxants are effective adjunctive medications for acute low back pain and neck pain. <sup>43,44</sup>	<b>B</b>	Systematic review, multiple randomized controlled trials
Gabapentinoids and antidepressant medications used to treat chronic neuropathic pain should not be used to treat acute pain. <sup>53-56</sup>	<b>B</b>	Meta-analysis (gabapentinoids), systematic review (gabapentinoids and antidepressants), mixed results from high-quality studies (gabapentinoids)
Cannabinoids used to treat chronic neuropathic pain should not be used to treat acute pain. <sup>60</sup>	<b>C</b>	Mixed results from low-quality studies
Opioids should be used for no more than three days, only for severe or refractory acute pain, and only in combination with other medications. <sup>12,17,25,63,64</sup>	<b>C</b>	Expert consensus opinion, clinical guidelines

**A** = consistent, good-quality patient-oriented evidence; **B** = inconsistent or limited-quality patient-oriented evidence; **C** = consensus, disease-oriented evidence, usual practice, expert opinion, or case series. For information about the SORT evidence rating system, go to <https://www.aafp.org/afpsort>.

Medical-grade cannabis is effective for the treatment of chronic pain<sup>58,59</sup>; however, neither marijuana nor cannabidiol has evidence of benefit for acute pain.<sup>60,61</sup>

Other proposed adjunctive medications with low evidence of benefit for the management of acute pain include benzodiazepines, corticosteroids, and antidepressants.<sup>41,62,63</sup>

### Opioids

Opioids activate mu opioid receptors in the central nervous system and are potent analgesics.<sup>64</sup> Up to 6.5% of patients who are opioid-naïve and prescribed opioids for surgery are still taking opioids one year later, and 0.6% of patients prescribed an opioid medication will develop an opioid use disorder.<sup>65</sup> Unused opioids prescribed for acute pain may be diverted for recreational use by others, contributing to the opioid crisis.<sup>65,66</sup>

Opioids are effective for acute pain but carry substantial risks, such as neurologic and GI adverse effects. The American College of Physicians/American Academy of Family Physicians guidelines recommend against the use of opioids for acute musculoskeletal conditions except in severe or refractory cases.<sup>14,67</sup> When opioids are indicated, a prescription drug monitoring program (<https://www.cdc.gov/drugoverdose/pdmp/states.html>) should be checked before prescribing

to identify patients who may have an opioid use disorder or who are engaged in diversion.<sup>64</sup> All patients should be educated on the risks and goals of therapy, as well as the safe storage and disposal of opioids.<sup>12,64</sup>

Patients with severe or refractory acute pain who receive opioids should continue first-line medications and use the lowest effective dose of opioids for the shortest duration possible.<sup>12</sup> Studies have shown that hydrocodone, 5 mg, is as effective as oxycodone, 5 mg, and oral oxycodone is as effective as intravenous morphine for acute musculoskeletal injuries.<sup>68,69</sup> Patients should be provided no more than three days of opioids. Authorizing more than one week of opioid medications or providing a prescription refill is associated with two times the risk of continuing to need opioids one year later.<sup>65</sup> Long-acting opioids are not indicated for opioid-naïve patients with acute pain.<sup>64</sup> Opioid combinations with NSAIDs or acetaminophen are superior to any agent alone.<sup>70,71</sup>

Patients receiving chronic opioid therapy for pain or opioid use disorder, including buprenorphine and methadone, should continue their current medication with adjunctive nonopioid pain medications.<sup>72,73</sup> Buprenorphine and methadone can be dosed every eight hours if needed for pain control.<sup>72,74</sup> Short-acting opioids can be added if required.

For patients taking naltrexone (Revia), nonopioid treatment such as ketamine or regional blocks should be attempted before opioids because very high-dose opioids may be required to overcome naltrexone's opioid blockade, especially in patients receiving the long-acting injectable formulation and in patients who decide not to taper because of concerns of relapse.<sup>74</sup>

### Dual-Action Medications

Dual-action medications, such as tapentadol (Nucynta) and tramadol, are weak opioids that also target norepinephrine and/or serotonin pathways. Dual-action medications have been studied mostly in cancer-related or chronic pain but may be useful in acute pain when first-line agents are not effective, tolerated, or safe. They carry the same risks as full agonist opioids (e.g., constipation, sedation, addiction) but are less potent analgesics.<sup>75-77</sup>

Caution must be used when coprescribing serotonergic agents because of the risk of serotonin syndrome. Tramadol lowers the seizure threshold and may be prescribed in combination with acetaminophen or as an extended-release formulation.<sup>75,78</sup> Cost often limits the use of tapentadol.<sup>76</sup>

**This article** updates a previous article on this topic by Blondell, et al.<sup>79</sup>

**Data Sources:** A PubMed search was completed in Clinical Queries using the key terms pain, acute pain, postoperative pain, musculoskeletal pain, headache, pain pregnancy, acetaminophen, NSAIDs, ketamine, caffeine, gabapentinoids, cannabinoids, buprenorphine, and topical analgesics. The search included meta-analyses, randomized controlled trials, clinical trials, and reviews. Also searched were the Agency for Healthcare Research and Quality, Clinical Evidence, the Cochrane database, Essential Evidence Plus, and the National Guideline Clearinghouse database. Search dates: February 4, 2020, to August 1, 2020.

### The Authors

**OCTAVIA AMAECHI, MD**, is a faculty member at the Spartanburg (S.C.) Regional Family Medicine Residency, and an assistant professor in the Department of Family Medicine at the Medical University of South Carolina, Charleston.

**MIRANDA MCCANN HUFFMAN, MD, MEd**, is an associate professor in the Department of Family and Community Medicine at Meharry Medical College, Nashville, Tenn.

**KALEIGH FEATHERSTONE, DO**, completed residency training as chief resident at Spartanburg Regional Family Medicine Residency.

Address correspondence to Octavia Amaechi, MD, Spartanburg Medical Center – Center for Family Medicine 853 North Church St., Suite 510, Spartanburg, South Carolina 29303 (email: octavia.amaechi@gmail.com). Reprints are not available from the authors.

### References

- Hooten WM, Brummett CM, Sullivan MD, et al. A conceptual framework for understanding unintended prolonged opioid use. *Mayo Clin Proc*. 2017;92(12):1822-1830.
- Gan TJ. Poorly controlled postoperative pain: prevalence, consequences, and prevention. *J Pain Res*. 2017;10:2287-2298.
- Cisewski DH, Motov SM. Essential pharmacologic options for acute pain management in the emergency setting. *Turk J Emerg Med*. 2019;19(1):1-11.
- Yurgil JL, Hulsopple CD, Leggit JC. Nerve blocks: part I. Upper extremity. *Am Fam Physician*. 2020;101(11):654-664. Accessed October 28, 2020. <https://www.aafp.org/afp/2020/0601/p654.html>
- Yurgil JL, Hulsopple CD, Leggit JC. Nerve blocks: part II. Lower extremity. *Am Fam Physician*. 2020;101(11):669-679. Accessed October 28, 2020. <https://www.aafp.org/afp/2020/0601/p669.html>
- Kelly RB, Willis J. Acupuncture for pain. *Am Fam Physician*. 2019;100(2):89-96. Accessed October 28, 2020. <https://www.aafp.org/afp/2019/0715/p89.html>
- Vance CGT, Dailey DL, Rakel BA, et al. Using TENS for pain control: the state of the evidence. *Pain Manag*. 2014;4(3):197-209.
- Shrikant Kulkarni N. Use of mindfulness or self-hypnosis provides immediate pain relief to hospitalized patients. *Am Fam Physician*. 2017;96(10):online. November 15, 2017. Accessed February 21, 2020. <https://www.aafp.org/afp/2017/1115/od6.html>
- Furlan AD, Giraldo M, Baskwill A, et al. Massage for low-back pain. *Cochrane Database Syst Rev*. 2015;(9):CD001929.
- Cintron A, Morrison RS. Pain and ethnicity in the United States: a systematic review. *J Palliat Med*. 2006;9(6):1454-1473.
- Meghani SH, Byun E, Gallagher RM. Time to take stock: a meta-analysis and systematic review of analgesic treatment disparities for pain in the United States. *Pain Med*. 2012;13(2):150-174.
- World Health Organization. Cancer pain relief. WHO Publications Center; 1996. Accessed December 18, 2020. <https://apps.who.int/iris/bitstream/handle/10665/37896/9241544821.pdf>
- Vargas-Schaffer G. Is the WHO analgesic ladder still valid? Twenty-four years of experience. *Can Fam Physician*. 2010;56(6):514-517, e202-e205.
- Qaseem A, McLean RM, O'Gurek D, et al. Nonpharmacologic and pharmacologic management of acute pain from non-low back, musculoskeletal injuries in adults: a clinical guideline from the American College of Physicians and American Academy of Family Physicians.



## ACUTE PAIN THERAPY

- Ann Intern Med.* November 3, 2020. Accessed December 16, 2020. <https://www.acpjournals.org/doi/10.7326/M19-3602>
- Dowell D, Haegerich TM, Chou R. CDC guideline for prescribing opioids for chronic pain — United States, 2016 [published correction in *MMWR Recomm Rep.* 2016;65(11):295]. *MMWR Recomm Rep.* 2016;65(1):1-49.
  - Moore RA, Wiffen PJ, Derry S, et al. Non-prescription (OTC) oral analgesics for acute pain - an overview of Cochrane reviews. *Cochrane Database Syst Rev.* 2015;(11):CD010794.
  - Moore RA, Derry S, Aldington D, et al. Adverse events associated with single dose oral analgesics for acute postoperative pain in adults - an overview of Cochrane reviews. *Cochrane Database Syst Rev.* 2015;(10):CD011407.
  - Derry S, Moore RA, Gaskell H, et al. Topical NSAIDs for acute musculoskeletal pain in adults. *Cochrane Database Syst Rev.* 2015;(6):CD007402.
  - Derry S, Wiffen PJ, Kalso EA, et al. Topical analgesics for acute and chronic pain in adults - an overview of Cochrane Reviews. *Cochrane Database Syst Rev.* 2017;(5):CD008609.
  - Antonelli M, Donelli D, Valussi M. Efficacy, safety and tolerability of Tiger Balm ointments: a systematic review and a meta-analysis of prevalence. *J Pharm Pharmacogn Res.* 2020;8(1):1-17.
  - Moore RA, Derry S, Wiffen PJ, et al. Overview review: comparative efficacy of oral ibuprofen and paracetamol (acetaminophen) across acute and chronic pain conditions. *Eur J Pain.* 2015;19(9):1213-1223.
  - Hsu JR, Mir H, Wally MK, et al.; Orthopaedic Trauma Association Musculoskeletal Pain Task Force. Clinical practice guidelines for pain management in acute musculoskeletal injury. *J Orthop Trauma.* 2019;33(5):e158-e182.
  - Roelofs PDDM, Deyo RA, Koes BW, et al. Non-steroidal anti-inflammatory drugs for low back pain. *Cochrane Database Syst Rev.* 2008;(1):CD000396.
  - Wheatley BM, Nappo KE, Christensen DL, et al. Effect of NSAIDs on bone healing rates: a meta-analysis. *J Am Acad Orthop Surg.* 2019;27(7):e330-e336.
  - Fragomen A, Suh J, Matta K, et al. The variable effects of NSAIDs on osteotomy healing and opioid consumption. *J Am Acad Orthop Surg Glob Res Rev.* 2020;4(4):e20.00039.
  - Yang M, Wang H-T, Zhao M, et al. Network meta-analysis comparing relatively selective COX-2 inhibitors versus coxibs for the prevention of NSAID-induced gastrointestinal injury. *Medicine (Baltimore).* 2015;94(40):e1592.
  - Castellasague J, Riera-Guardia N, Calingaert B, et al.; Safety of Non-Steroidal Anti-Inflammatory Drugs (SOS) Project. Individual NSAIDs and upper gastrointestinal complications: a systematic review and meta-analysis of observational studies (the SOS project). *Drug Saf.* 2012;35(12):1127-1146.
  - Chan FKL, Hung LCT, Suen BY, et al. Celecoxib versus diclofenac and omeprazole in reducing the risk of recurrent ulcer bleeding in patients with arthritis. *N Engl J Med.* 2002;347(26):2104-2110.
  - McGettigan P, Henry D. Cardiovascular risk with non-steroidal anti-inflammatory drugs: systematic review of population-based controlled observational studies. *PLoS Med.* 2011;8(9):e1001098.
  - Trelle S, Reichenbach S, Wandel S, et al. Cardiovascular safety of non-steroidal anti-inflammatory drugs: network meta-analysis. *BMJ.* 2011;342:c7086.
  - Pfizer Medical Information. Celebrex. Boxed warning. Accessed July 30, 2020. <https://www.pfizermedicalinformation.com/en-us/celebrex/boxed-warning>
  - Huerta C, Castellasague J, Varas-Lorenzo C, et al. Non-steroidal anti-inflammatory drugs and risk of ARF in the general population. *Am J Kidney Dis.* 2005;45(3):531-539.
  - Bhala N, Emberson J, Merhi A, et al.; Coxib and traditional NSAID Trialists' (CNT) Collaboration. Vascular and upper gastrointestinal effects of non-steroidal anti-inflammatory drugs: meta-analyses of individual participant data from randomised trials. *Lancet.* 2013;382(9894):769-779.
  - Jameson JL, Fauci AS, Kasper DL, et al. Antiplatelet, anticoagulant, and fibrinolytic drugs. In: *Harrison's Principles of Internal Medicine.* 20th ed. McGraw-Hill Education; 2018.
  - Nabavi M, Esmailzadeh H, Arshi S, et al. Aspirin hypersensitivity in patients with chronic rhinosinusitis and nasal polypsis: frequency and contributing factors. *Am J Rhinol Allergy.* 2014;28(3):239-243.
  - Smith HS. Potential analgesic mechanisms of acetaminophen. *Pain Physician.* 2009;12(1):269-280.
  - Larson AM, Polson J, Fontana RJ, et al. Acetaminophen-induced acute liver failure: results of a United States multicenter, prospective study. *Hepatology.* 2005;42(6):1364-1372.
  - Heard KJ, Green JL, Dart RC. Serum alanine aminotransferase elevation during 10 days of acetaminophen use in nondrinkers. *Pharmacotherapy.* 2010;30(8):818-822.
  - Benson GD, Koff RS, Tolman KG. The therapeutic use of acetaminophen in patients with liver disease. *Am J Ther.* 2005;12(2):133-141.
  - Shi SB, Wang XB, Song JM, et al. Efficacy of intravenous acetaminophen in multimodal management for pain relief following total knee arthroplasty: a meta-analysis. *J Orthop Surg Res.* 2018;13(1):250.
  - Shaheed CA, Maher CG, Williams KA, et al. Efficacy and tolerability of muscle relaxants for low back pain: systematic review and meta-analysis. *Eur J Pain.* 2017;21(2):228-237.
  - Qaseem A, Wilt TJ, McLean RM, et al. Noninvasive treatments for acute, subacute, and chronic low back pain: a clinical practice guideline from the American College of Physicians. *Ann Intern Med.* 2017;166(7):514-530.
  - van Tulder MW, Touray T, Furlan AD, et al. Muscle relaxants for non-specific low-back pain. *Cochrane Database Syst Rev.* 2003;(2):CD004252.
  - Côté, P, Wong, JJ, Sutton D, et al. Management of neck pain and associated disorders: a clinical practice guideline from the Ontario Protocol for Traffic Injury Management (OPTIMA) Collaboration. *Eur Spine J.* 2016;25(7):2000-2022.
  - Derry CJ, Derry S, Moore RA. Caffeine as an analgesic adjuvant for acute pain in adults. *Cochrane Database Syst Rev.* 2014;(12):CD009281.
  - Lipton RB, Diener HC, Robbins MS, et al. Caffeine in the management of patients with headache. *J Headache Pain.* 2017;18(1):107.
  - Sobieraj DM, Baker WL, Martinez BK, et al. Comparative Effectiveness of Analgesics To Reduce Acute Pain in the Prehospital Setting. Agency for Healthcare Research and Quality. September 2019. Accessed June 25, 2020. <https://www.ncbi.nlm.nih.gov/books/NBK546202>
  - Schwenk ES, Viscusi ER, Buvaendran A, et al. Consensus guidelines on the use of intravenous ketamine infusions for acute pain management from the American Society

## ACUTE PAIN THERAPY

- of Regional Anesthesia and Pain Medicine, the American Academy of Pain Medicine, and the American Society of Anesthesiologists. *Reg Anesth Pain Med*. 2018;43(5):456-466.
49. Riha H, Aaronson P, Schmidt A. Evaluation of analgesic effects of ketamine through sub-dissociative dosing in the ED. *Am J Emerg Med*. 2015;33(6):847-849.
50. Yeaman F, Meek R, Egerton-Warburton D, et al. Sub-dissociative-dose intranasal ketamine for moderate to severe pain in adult emergency department patients. *Emerg Med Australas*. 2014;26(3):237-242.
51. Davis WD, Davis KA, Hooper K. The use of ketamine for the management of acute pain in the emergency department. *Adv Emerg Nurs J*. 2019;41(2):111-121.
52. Wiffen PJ, Derry S, Moore RA, et al. Antiepileptic drugs for neuropathic pain and fibromyalgia - an overview of Cochrane reviews. *Cochrane Database Syst Rev*. 2013;(11):CD010567.
53. Verret M, Lauzier F, Zarychanski R, et al.; Canadian Perioperative Anesthesia Clinical Trials (PACT) Group. Perioperative use of gabapentinoids for the management of postoperative acute pain: a systematic review and meta-analysis [published correction in *Anesthesiology*: 2020;133(5):1159.] *Anesthesiology*. 2020;133(2):265-279.
54. Peng PW, Wijeyesundera DN, Li CC. Use of gabapentin for perioperative pain control - a meta-analysis. *Pain Res Manag*. 2007;12(2):85-92.
55. Hah J, Mackey SC, Schmidt P, et al. Effect of perioperative gabapentin on postoperative pain resolution and opioid cessation in a mixed surgical cohort: a randomized clinical trial [published correction in *JAMA Surg*. 2018;153(4):396.] *JAMA Surg*. 2018;153(4):303-311.
56. Chou R, Gordon DB, de Leon-Casasola OA, et al. Management of postoperative pain: a clinical practice guideline from the American Pain Society, the American Society of Regional Anesthesia and Pain Medicine, and the American Society of Anesthesiologists' Committee on Regional Anesthesia, Executive Committee, and Administrative Council [published correction in *J Pain*. 2016;17(4):508-510.] *J Pain*. 2016;17(2):131-157.
57. Mersfelder TL, Nichols WH. Gabapentin: abuse, dependence, and withdrawal. *Ann Pharmacother*. 2016;50(3):229-233.
58. Groce E. The health effects of cannabis and cannabinoids: the current state of evidence and recommendations for research. *J Med Regul*. 2018;104(4):32.
59. Schrot RJ, Hubbard JR. Cannabinoids: medical implications. *Ann Med*. 2016;48(3):128-141.
60. Haleem R, Wright R. A scoping review on clinical trials of pain reduction with cannabis administration in adults. *J Clin Med Res*. 2020;12(6):344-351.
61. Pergolizzi JV Jr., Lequang JA, Taylor R Jr., et al.; NEMA Research Group. The role of cannabinoids in pain control: the good, the bad, and the ugly. *Minerva Anesthesiol*. 2018;84(8):955-969.
62. Eskin B, Shih RD, Fiesseler FW, et al. Prednisone for emergency department low back pain: a randomized controlled trial. *J Emerg Med*. 2014;47(1):65-70.
63. Wong K, Phelan R, Kalso E, et al. Antidepressant drugs for prevention of acute and chronic postsurgical pain: early evidence and recommended future directions. *Anesthesiology*. 2014;121(3):591-608.
64. Nafziger AN, Barkin RL. Opioid therapy in acute and chronic pain. *J Clin Pharmacol*. 2018;58(9):1111-1122.
65. Brat GA, Agniel D, Beam A, et al. Postsurgical prescriptions for opioid naive patients and association with overdose and misuse: retrospective cohort study. *BMJ*. 2018;360:j5790.
66. Hill MV, McMahon ML, Stucke RS, et al. Wide variation and excessive dosage of opioid prescriptions for common general surgical procedures. *Ann Surg*. 2017;265(4):709-714.
67. American Academy of Family Physicians. Chronic pain management and opioid misuse: a public health concern (position paper). Accessed June 25, 2020. <https://www.aafp.org/about/policies/all/pain-management-opioid.html>
68. Marco CA, Plewa MC, Buderer N, et al. Comparison of oxycodone and hydrocodone for the treatment of acute pain associated with fractures: a double-blind, randomized, controlled trial. *Acad Emerg Med*. 2005;12(4):282-288.
69. Eizadi P, Jalili M, Dehpour A. Oral oxycodone compared with intravenous morphine sulfate for pain management of isolated limb trauma: a randomized clinical trial. *Emerg (Tehran)*. 2018;6(1):e59.
70. Moore PA, Ziegler KM, Lipman RD, et al. Benefits and harms associated with analgesic medications used in the management of acute dental pain: an overview of systematic reviews [published corrections in *J Am Dent Assoc*. 2018;149(6):413, and *J Am Dent Assoc*. 2020;151(3):163.] *J Am Dent Assoc*. 2018;149(4):256-265.e3.
71. Gaskell H, Derry S, Moore RA, et al. Single dose oral oxycodone and oxycodone plus paracetamol (acetaminophen) for acute postoperative pain in adults. *Cochrane Database Syst Rev*. 2009;(3):CD002763.
72. Haber LA, DeFries T, Martin M. Things we do for no reason: discontinuing buprenorphine when treating acute pain. *J Hosp Med*. 2019;14(10):633-635.
73. Coluzzi F, Bifulco F, Cuomo A, et al. The challenge of perioperative pain management in opioid-tolerant patients. *Ther Clin Risk Manag*. 2017;13:1163-1173.
74. Harrison TK, Kornfeld H, Aggarwal AK, et al. Perioperative considerations for the patient with opioid use disorder on buprenorphine, methadone, or naltrexone maintenance therapy. *Anesthesiol Clin*. 2018;36(3):345-359.
75. Young JWS, Juurlink DN. Tramadol. *CMAJ*. 2013;185(8):E352.
76. Stollenwerk A, Sohns M, Heisig F, et al. Review of post-marketing safety data on tapentadol, a centrally acting analgesic. *Adv Ther*. 2018;35(1):12-30.
77. Schug SA. The role of tramadol in current treatment strategies for musculoskeletal pain. *Ther Clin Risk Manag*. 2007;3(5):717-723.
78. Peloso PM, Fortin L, Beaulieu A, et al.; Protocol TRP-CAN-1 Study Group. Analgesic efficacy and safety of tramadol/acetaminophen combination tablets (Ultracet) in treatment of chronic low back pain: a multicenter, outpatient, randomized, double blind, placebo controlled trial. *J Rheumatol*. 2004;31(12):2454-2463.
79. Blondell RD, Azadfar M, Wisniewski AM. Pharmacologic therapy for acute pain. *Am Fam Physician*. 2013;87(11):766-772. Accessed October 26, 2020. <https://www.aafp.org/afp/2013/0601/p766.html>